Testfabrics, Inc.

AATCC DUMMY WASH LOAD BALLAST TYPE 1 <u>ITEM CODE: DUMMY I</u>

100 % Cotton 4 Sides Serged (approx 16 Pieces per 4 lb (1.8 kg) Load) For use in AATCC Test Methods 88B, 88C, 124, 130, 135,142,143,150 and where specified

LOT # 1880 Certificate of Conformity & Detailed Test Report included

QTY: 16 PIECES

Testfabrics, Inc. *Mailing Address:* PO Box 3026 West Pittston, PA 18643 USA *Shipping Address:* 415 Delaware Avenue West Pittston, PA 18643 USA Phone: USA (570) 603-0432 Fax: USA (570) 603-0433 Email: testfabric@aol.com or info@testfabrics.com

www.testfabrics.com

Testfabrics, Inc. AATCC Wash Load Ballast Dummy 1 & 3

- > Over 70 years of continuous production and consistent delivery of Standard test materials.
- AATCC test method 88B and others calling for Ballast Load developed in 1962 was based on ballast load solely provided by Testfabrics, Inc.
- Complies for use in AATCC Test Methods 88B, 88C, 124, 130, 135, 142, 143, 150, etc & ISO 7770 and other national and international related Test methods.
- In compliance with requirements of AATCC Committee RA 61, Wash Load Ballast Specifications.
- There have been continuous product improvements based on decades of customer feedback worldwide.
- > New, more convenient and professional packing has been introduced.
- ➤ Testfabrics, Inc. AATCC Dummy 1 & 3 pieces are manufactured with strictly regulated production and quality control at each process step.
- > Production is monitored, tested and approved by an independent ISO certified laboratory.
- > Each 16 pieces bag includes a Certificate of Conformity and detailed Test Report.
- > Testfabrics, Inc. products are the first choice of leading manufacturers, suppliers and commercial labs around the world.
- > Local agents found worldwide to provide easy, quick access to Testfabrics, Inc.'s products.
- ➢ Product support 24/7
- > Reorder ready to use pieces worldwide by code: "Dummy 1 or Dummy 3"

Testfabrics, Inc.

P.O Box 3026 415 Delaware Ave West Pittston, PA 18643 USA Tel: (570) 603 0432 Fax: (570) 603 0433 Email: info@testfabrics.com

www.testfabrics.com

Testfabrics, Inc.

Your source for Quality Consumables

CERTIFICATE OF CONFORMITY

Product Code: <u>DUMMY 1</u> Description: <u>AATCC Ballast Type 1 (100% Cotton, 36 X 36 in. piece with 4 serged sides</u> Production Lot Number: <u>1880</u>

It is to certify that above mentioned product has been evaluated according to standards and conforms to the specifications for manufacturing and performance butlined in:

Test Method 88B, 88C, 2 10 135, 142, 143 & 150



Other test method, where specified.

Men # Ken

Thomas A. Klaas, Technical Director Testfabrics, Inc.

> P.O Box 3026, 415 Delaware Ave West Pittston, PA 18643 USA Tel: (570) 603 0432 Fax: (570) 603 0433 Email: info@testfabrics.com Web: www.testfabrics.com

Producing Quality Textile Test Materials Used Worldwide for Over seventy Years

AATCC Test Method 88B

Smoothness of Seams in Fabrics after Repeated Home Laundering

Table I—Wash Load Ballast: Finished Fabric Specification

Fiber Content	Wash Load Ballast Type 1 100% Cotton		
Greige Fabric Yarns	16/1 ring spun		
Greige Fabric Construction	52 $(\pm 5) \times 48 \ (\pm 5)$		
Finished Fabric Weight	$11.5 \pm 5 \text{ g/m}^2$		
	4.55 ± 0.15 oz/yd ²)		
Finished Piece Size	92.1 × 12.0 ± 3 cm		
	(36.0×36.0±1 in.)		
Finished Piece Weight	$130 \pm 10 \text{ g}$		

Testfabrics, Inc. Dummy Wash Load Ballast Type 1 Lot # 1880

Specification	Description	Target with Tolerance	Result	Status
Fiber Content	100% Cotton	100% Cotton	YES	1.0.000
Greige Fabric Yarns	16/1 vincepun	16/1 Ring Spun	16/1 YES	TOT QUALITY TOP
Finished Fabric Construction	52 (± 5) X 48 (± 5)	Warp: 52 ± 5 ends/inch Weft: 48 ± 5 picks/inch	56 ends/inch 52 picks/inch	100%
Finished Fabric Weight	$\begin{array}{c} 155 \pm 5 \text{ g/m}^2 \\ (4.55 \pm 0.15 \text{ oz/yd}^2) \end{array}$	$\frac{155 \pm 5 \text{ grams/meter}^2}{4.55 \pm 0.15 \text{ oz/yd}^2}$	$\frac{155 \text{ g/m}^2}{4.57 \text{ oz/yd}^2}$	ACT PASSED OF
Finished Piece Size	92.0 X 92.0 ± 3 cm (36.0 X 36.0 ± 1 in)	92.0 X 92.0 ± 3 cm 36.0 X 36.0 ± 1 in	$\begin{array}{r} 92 X 92 \pm 3 \text{ cm} \\ \hline 36 X 36 \pm 1 \text{ in} \end{array}$	
Finished Piece Weight	$130 \pm 10 \text{ g}$	130 ± 10 grams/piece	135 grams/piece	ALITANG

Alit